
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
1=-~=~tfi•llt. 

Di•cbarse 

fibreglass, concrete or wood, dependant on 10cal technology. 

Typical Budget Prires for 6 mm steel plate units have been :-

Czlinder Size Surfa~e Area Fl.ow Rate Cost US § 
Diam. Height m MJ/hr 
1 m 3 m 0·8 0·5 - 1 ·5 1,500 
2 m 3 m 3·1 1·5-4·5 J,000 
4 m 3 m 12·6 6·0 - 19·0 5,000 

For larger operations co111J12rcial Models are available witil 

rotating rakes with half or full bridges for access. Scum removers 

are also available, (see Fig. N (ii)). Central entry is common 

practice but some designers prefer the peripheral feed (Fig. N (iii)) 

as this lim1. ts the dispersion of scum and may be more stable with 

respect to high peak and fluctuating loads. It must be stressed 

that the large units are veey expensive to transport, and it may 

be preferable to import in semi-fabricated .form or produce locally 

under licence tra11 experienced producers. 



-126-

P\1. II (U) Cllflll nlll, JWWl. ICIAJ'ID CIM.InD 

Some recent Badget 

Prices of Circular Sedimentators - Clari.tiers :-

CLARIFIERS (Cost in US $ Ex Works) 

ll>iameter Radial Brid_ {l >s~1e .lrm{l) Full Bri!!le <2 ) 
Supplier Raf. 23 Supplier Bet.40 Supplier Ref. 23 

6m S,100 4, 723 8,000 
10 m 6,700 S,100 9,S'X> 
20 ll 12,oso 10,800 18,)50 

(1) Peripheral drive, including scraper and sk:i..Jnnler 

{2) Pull bridge peripheral drive, inr.luding scraper and ski-r. 

Clari.tiers are also available in rectangul..ar form, vi.th •to and 

from" t1P8 scrapers. 



-1~7-

0 ODDlTIOH DITCH ROTORS 

Oxidation rotors are available in several styles, sizes, speeds 

and diameter of rotor with consequential variation in ox;ygenating 

capaci t7. SJ.ch oxygen transfer is further varied by the depth of 

immersion. St.>• manufactuers' ox;ygen transfer rates ma;y only be 

applicable at high levels or B.O.D. when oxygen demand and efficiency 

is high. So• tJPical anufacture•a report :-

0·1 •diameter rotor 

Rotor Immersion Ox:raen transfer 
• -

0·05 
0·15 
0·25 

1 • 01 m diameter rotor 

lime rs ion 

·125 
·380 

lg per hour per 
• lerurtJt 

2·00 
4·00 
7·00 

RFM 

S4 
72 

Power Consumption Qugen CaJ:!!city 
Iw/m oer mit oower 

:ltr/KvHr 

0·6 2·5 
1 ·6 2·2 
J·4 2·1 

Ox;rgen Trans!er per hour 
per • length 

1 ·7 
10·0 

G.l. ftD the nde nmp Of reported outpata and efficiencies it 

~ be more realistic to take account or .anutacturera • sizing. One 

~acturer rec~nds tor d~atic etfiuent1 s-

~ 
Rotor Ditch Inatalled 

Length iDimter Volme~ ~ HP 

27·S 1·0 0·70 131 32 1 ·0. J·O 
5S·O 2·0 0·70 262 37 1·2. S·S 

1)0·0 4·5 0·10 f.50 44 1·4. 10·0 
27S·O 4·5 1 ·00 1310 S4 2·2Sm 20·0 
SSO·O 6·0 1 ·00 2620 61 J·O m 40·0 

(Interia loadinc1 available) 

Such data 'M7 need llOdi!ication to suit the concentration of 

pollutants/YolUM of ditch aore suitable to tanner;y operation where 

two da7I retention in oxidation ditc~s seems aatis!acto17. In 

man;r circumstances two or more rotors will be necessitated. The 

I 
ll 



-1 Ll:S-

rotor in addition to supplying oxyger. requirement must also supply the 

necessary hydraulic .flow and most reputable ma.nu.facturers will supply 

ditch parameters to match given effluent characteristics. 

Typical Budget Prices :-

(i) Supplier Ref. No. SS 

0 · 9 m length x 0 · 7 m diameter Rotor - J HP 
2·1 m length x 0·7 m diameter Rotor - 7·S HP 

2 x J·6 m length x 0·7 m diameter Rotor - 2S HP 

US $ Cost 

4,900 
6,Soo 

10,800 

(ii) In response to a specific query regarding tannery 

effluent one Supplier Ref. 1 OJ quoted Budget Prices:-

Kg OODS/day Rotor Diameter m Installed Cost tJS $ - HP 

so 1 x 2 m 0·7* 4 6,JJB 
JOO 1 x 4·S m 1 ·0** 22 19, 155 

1,000 2 x 7·S m 1 ·0** J7 47 ,042 

* Including drive - bridge - splashguard 

Note: 

Mammoth rotors with rows of blades, non-horizontal, to avoid 
pulsating flow. Price excluding bridge and walkway. 

Rotors nonnal.ly available from 0 • 75 or 1 m to 4 or 8 metres 
long in steps of 0·5 m. 

Potential Suppliers: Ref. Nos: 55/62/6J/10J 

0 2 BIO DRUM 

A recent entrant to the market has been t~ Bio Drum a n •••• 

rotating biological filter, where instead of plates the filter consists 

of a lot of plastic balls held together in the shape of a drum by a 

sturdy metal net. This new construction gives the advantage that 

the drums can noat due to the very low speci£ic gravity of the balls. 

As at the same time small containers are built into the periphery 

of the drums and these containers lift water out of the water body IU'ld 

pour it over the balls in the upper section, this actually makes the 

drums a combination of rotating filters and trickling filters. 

-1 



-129-

As the same containers also trap air which is taken do'h"Il in the 

1'13.ter and bubbling up between the balls overgrown with biofilm the 

lower part of the drum is also a sort of submerged filter with air 

bubbling through direct along the surface of the biofilm. 

As the drums are freely floating on the water to be treated, 

they can be mounted ir. any tank with a m:i.niJ11um of construction work, 

and they are toorefore very well fitted for upgrading existing tanks 

simply mounting the drums at the edge of the tank by means of a pivot. n 

(Manufacturers description). 

Whether such units may operate at maximum efficiency in tannery 

employment is unlmown to the consultant. Such drums are available 

in sizes from 0·62S x 0·4 m up to 2·5 x 2·5 m. 

Manufacturers specification based on population equivalents 

is given below (B.O.n.
5 

load assumed by the consultant) :-

Supplier P..ef. No. 38 

PoEul~tion BOD
5 

Kg/day Bio Drum Size HP Installed Cost US $ 
Equivalent m -

200 - soo 11 - 27 1·Sx1·S 1 9,073 
400 -1,000 22 - SS 2·0 x 2·0 2 12,600 
700 -1 ,500 38 - 82 2·5 x 2·5 3 ·; 6, 129 

P BIO FILTER DISTRIBU'IURS 

Po~ntia1. Suppliers: Ref. Nos: 15/16/22/27/37/40/67/103 

The simplest syste~ are ~hose which utilize the pressure of the 

pumped effiuent to rotate the distributor ann. (Somewhat similar to 

rotary 'iwn sprayers). Hore sophisticated uni ts may employ a motor 

to ensure regular rotation. Wide variations exist in materials of 

construction and it is difficult to compare prices. 

Some tTt>ical Budget Prices: -

(i) Supplier Ref. No. 15 :-

2 metre diameter 
5 n n 
9 n n 

us $ 56o ) 
us $ 915 ) 
us $ 1 ,408 ) 

Monoje t, central self 
dosing distributor. 
Supported on transverse 
bearers. 

-1 



-130-

(ii) SuEElier Ref. No. 40 

4 metre dianeter us $ 1,805 ) Heavy duty centrally 
10 " " J,008 ) mounted, multi-

) diffuser arms. 

(iii) SuEElier Ref. No. J1 
4 metre diameter us $ 580 

Q BIOIDGICAL (TRICKLING) FILTER - PACKING MATERIAL~ 

The major characteristics of packing material for biological. 

filters are : (i) Large surface area availability; 

(ii) Sufficient voids to allow adequate air flow 

to ensure aerobic conditions. 

Filters are available, or may be constructed to operate in 

several fashions :-

Low Rate Filter Hi~ Rate Filter Roughing Filter 

H;yt4-aulic Loading 
m3 /.,.2. I day 2 - 4 10 - JO )50 

Organic Loading 
Kg BOD/m3 I day 0·1 - 0·3 0· J - 1 ·O )1·0 

~dia Rock, Slag R & S & Plastic Plastic 

Tvntcal material characteristics :-

Diameter Ks perm J Specific Surface ~ 
Area m27iiJ 

River Pebbles 25 - 60 Circa 1,300 Circa 60 50J 
River Rocks 80 - 120 " 900 " 45 50% 
Furnace Slag so - 100 " 900 " 60 5o:i 
Plastic - 30 - 100 n 90 95% 

Rocks and slag are usually available at nomi.nal cost locally 
but it may prove economic to investigate the employment of plastic 

packing. As well as reportedly offering h:lgher ra ~!' of loading, 

plastic media, due to its light weight may require a sin.oler, smaller, 

lower co;st filter construction, vith only a light structure to 

support the media. Additionally, plastic materials vi.th their 

I 



-131-

high voids readily al.low air circulation. Plastic Media is 

available in modu1ar !om or as a random media structure. The 

random structure would appear suitable • Such random J11Bdia is 

available, usually under registered or patented design, as cylinders 

composed of ridged rings, typically J - 10 cm long with similar 

diameters. Alternately, material.s are available composed of 

triangular serrated fins radiating from a central tube. Typically 

such materials are constructed of PVC. 

_!Jwiget Prices : 

(i) Supplier Ref. No. 96 - "flocor R" - US $ 80 - 95 m
3 

(ii) ~plier Ref. No. .56 - "Biofi.ll ll - US $ 85 m
3 

(Prices above fer 20 m3 - higher volume discounts available). 

NOTE: Freight costs of this bulky material may exceed actual 
material cost. 

R FIDTATION UNITS 

Flotation units are an alternative to physico-chemical sediment­

ation systems. The process invohes floating suspended solids to a 

vessel's surface fran 

where they may be 

scraped o!f or the 

liquor and collected. 

An outline o! the basic 

system m:r be seen &t 

Fig. R (i). The 

operation is baaed on 

the change in 

solubilit7 or gaa in 

liquids u pressure 

changes. Air is 

Scraper 

rv. a o) nnc.u. DISS>Ln:D .an n.oun<11 WIT 

dissolved in the waste stream under pressure in a saturation vessel -

which is then passed to the non-pressurized reactor vessel where micro 

air bubbles form, rise to the surface carrying vi th them the suspended 

-1 



-132-

solids forming a scum which is mechanically scraped. A discharge 

point at the base may also be necessary for the collection of ultra 

heavy particles. A variety of patented atomizers are employed to 

ensure fine dispersion of the bubbles. Patent screens and 

separators may also be employed for the baffle plate. In addition 

to the above dissolved air flotation (DAF) other flotation methods 

are available e.g. electrolytic flotation, but this seems not to 

have gained acceptance in treating tannery eff1.uent, due to the high 

cost of transformer /rectifier. 

The advantage of flotaticn is said to be that retention time 

in the unit is only some 45 minutes, versus up to 3 hours in a 

conventional sedimentation system. It is also reported that the 

solids content of the scraped sludge is of the ore.er of 8 - 10% 

as opposed to the 3 - 4% obtained by sedimentation. 

It must also be noted that even 1'.-i.th flotation it is often 

necessary to neutralize or otherwise dose the influent. 

Flotation equipment is usually sold as e complete unit. 

Potential Suppliers: Ref. Nos: 7 /1 6/22/34/35/36/68/77 /93 

(1 ) 

Typical Budget Price ~ 

(i) Supplier Ref. Ne. 7 

Complete Unit - 4 m3
3
/hr 

11 
" 90 m /hr 

(ii) Supplier Ref. No. 93 

us $ 12,300 
us $ 105,000 

A tannery developed a system 

for its own effluent treatment plant, fol.Uld it successful 

and is now of'fering to supply such complete 11Silflo11 uni ts: 

Budget Price: 30 ~/hr 
60 m /hr 

us $ 
us $ 

90,000 
125,000 

This plant is complete with the necessary dosing facilities 

and is said to remove > 99% of S.Solids, chrome and grease and 

some 90 - 95% reduction of C.O.D. and B.O.D. 

Cost of treatment employing the Silflo uni ts was reported <1 ) 

ROET. S. "The Developrent of E'. M:>dified Flotation System 
for the Treatment of Tanrrnry Wasten". ALCA 
Convention. June ,983. Hershey USA. 

l 



-133-

for a tannery of 125,000 m3/year (SO'J m3/day):­

Capi tal (Amortized 1 S yrs) + Interest ( 10%) 
Dosing (Ferrichloride + Polymer) 
Power (Silflo only) (15 Kw x 13·5 hrs daily) 
Labour 
Maintenance (2% of C.apital) 
Sludge Disposal (Landfill) 

Total Capital and Running Costs 

S ~"'ILTER PRESS 

6·4 c m~ 
9·1 e m

3 1·7 c m
3 7·3 cm 

0·13 c m~ 
2 ·SO c m 

27·13 US Cents m3 

Potential Suppliers: Ref. Nos: 16/27/31/54/60/65/78/86/88 

Exact volumes of sludge and subsequent cake are difficult to 

calculate prior to operation. For an outline guide to allow sizing 

of Filter Presses, the following may suffice: 

a) From Suspended Solids - i.e. 300 m3 effluent/day 

at, say, 3, 000 mg/l S.S. wculd yield r->ome 900 Kg day dry solids (D.S. ) 

b) From B.O.D. - subsequently precipitated and 

settled and from coagulants and flocculant added another 20% 

or so on the above may be produced. 

c) Total may be 1 ,080 Kg - say 1 ·1 mt. D.S. 

At 4% solids content (i.e. after primary sedimentation) this 

could occupy some 27·5 m3 • Following a filter press operation a 

dry solids content of 30 - 35% could be obtained. Asswne, say, 

32% D.S. and a cake of some 3·44 m3 could be expected daily. 

The output of filter presses is governed by plate size, number of 

plates and thickness of cake. The nominal output is easily calculated 

i.e. with a plate size of 1 ·0 m x 1 ·Om, with cake thiclmess of 25 ems, 

40 such plates = 1 m3 of cake per cycle. In pr:;.ctice the volume of 



-U4-

cake is less than this due to the system of water recovery not 

allowing 100% complete cake volume. A press cycle occupies some 

3 - 5 hours, ·the ref ore two cycles may be produced within a normal 

working day, w1 th the possibility of up to five cycles per day if 

operated over 24 hours. 

Filter Presses are available in a wide range of sizes :-

Typical Filter Press basic specification :-

Pl.ate Size nm. No. of Pl.ates Cake Thickness mm. Volume of Cake 
~r czcie m3 -

soo x soo 10 - 50 23 - 25 C·03S - 0·17 
630 x 630 20 - Bo 2.3 - 25 0·12 - 0·4B 
Boo x BOO 40 - 100 28 - JO 0·5.5 - 1·40 

1000 x 1000 6o - 120 33 - JS 1. 38 - 2·76 
1200 x 1200 40 - 120 33 - 35 1·5 - 4·S 
1450 x 1450 40 - 120 38 - 40 2·4 - 7·2 

Filter Presses are available with manual operation of the 

pressure control and manual unloading of the cake - quite satisfactory 

with small units - or with all operations automatic. 

2. !ypical Budget Prices were sought from manufacturers capable 

of handling cake of (i) 0·2 m3 /day employing 2 - 4 cycle/da7 

(ii) 1 ·2 ~3 /da7 

(iii) 4·0 m3 /da7 

The responses are given below in alphabetical order s-

(a) Supplier Ref'. No. 31 

(i) 0·5 m x O·S m plates - 11 off 30 nm cake 
ri&nU&l • • • • • • • • • • e • • e • • • • • • • • • • • • • • • us $ 7 I 900 

(ii) 0·63 m x 0·63 m plates - 31 off 30 mm cake 
semi-automatic • • ••• • • .. •• • • • • • • 0 'JS $ 15,200 

(1.ti) 1 •O m x 1 ·0 m plates - 46 off 32 mm. 
Fully automatic ••••••••••••••••• 

(b) Supplier Ref. No. 54 
(i) 0·63 m x 0·63 m plates - ll off' manual 

(11) 1·0 m x 1·0 m plates - 34 off' - auto. 

@ us $ 43,600 

• us $ 8,028 

• us $ 27 ,323 

l 



-
-1.jj-

(c) SuE,Elier Ref. 76 

(i) 0·5 x 0·5 m plates - 20 off - 32 mm cake 
manual ····••••··················· @ us $ 8 1~2y 

(ii) 0·63 x 0·63 m plates - 70 off - 32 mm cake 
manual US $ 27 z 700 Auto @ us $ 36 1000 

(iii) 1·0 x 1 ·Om plates - 90 off - 32 !llll cake 
Auto @ us $ 881000 

(d) Supplier Ref. 65 
(i) 0·6 x 0·6 m plates - 16 off - 25 mm cake 

manual .....•....•••...••••..•..•. @ us ~ 11 16o6 
(ii) 1 ·O x 1 ·0 m plates - 24 off - 2S mm cake 

senti.-autanatic ................ • us $ 291000 
(iii) 1·0 x 1·0 m plates - S7 off - 2S mm cake 

semi-automatic •••••••••••••••• @ US$ 42,580 

Items ii and iii above full automatic operation 

available at ............ circa US $ 121000 EXTRA 

(e) Supplier Ref. 86 

(i) O·S x O·S m plates - 20 off - 20 mm cake 
manual ........................... @ us $ 11 1 718 

(ii) 0·8 x 0·8 m plates - 40 off e 20 Jllll cake 
semi-automatic ................ • us $ 25 2307 

(iii} 1 ·0 x 1 ·0 m plates - 90 off - 20 J11D. cake 
Auto @ us $ 92 2695 

(f) SupElier Ref. 88 

(i} 0·63 x 0·63 m plates - 15 off - 20 mm cake 
MaDU&l ...••..........•............ • us $ 13 2011 

(ii) 0•80 x 0·80 m plates - 6o off - 20 mm cake 
manual .•..•..•••.....•.••.•.•.•... • us $ 37.zOOO 

(iii} 1·2 x 1·2 m plates - 95 off - 20 mm cake 
Full7 automatic ................ 4i) us i 96.z6oO 

NOTE: (1) The output of the above presses may be obtained fro:.n 
the table given earlier - extrapolating where necessary 
according to the number of plates. 

(2) The above prices include the necessary high pressure 
pumps which account for almost 40% of the coRt of the 
smaller uni ts, d6clining to some 20% for the large uni ts. 